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KOREA INSTITUTE OF CONSTRUCTION MATERIALS :

Add. @ 1465-4, Seocho3-Dong, Seocho-Ku, Seoul, Korea
Tel. : (02) 3415-8300~32, FAX : (02) 3415-8730, URL : www kicm.re kr

Certificate of Testing(Inspection) Result

Sample No. of Issue ' TE 03-2248

Name of Applicant ‘KWON, OH BONG(DONGYANG PANEL INDUSTRIES CO. LTD)
Address of Appliéént - 21721, SANGSU-RL NAM-MYON, YANGIU-GUN, KYONGE-DO, KOREA
Date of Receipt (JUN, 11, 2003

Name of Test Sample :Glass wool board(84K 30mm)
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Note) 1. Specimen : Giass wool e,

* Object of test(Inspection) @ Quality Management.

The above is the result of resting specimen orovided 2y the applicant, and

C ant, and the rname of sample

has been submitted by the applicant.
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The general manager of Korea
Institute of Construction Materials




